



**Intertek Testing Services**  
Labtest

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of International Wool Secretariat

Members of:  
American National Standards Institute      Hong Kong Association of Certification Laboratories  
American Society for Testing and Materials      Hong Kong Toys Council  
British Standards Institute

**TEST REPORT**

NUMBER: HJ00088880

**APPLICANT:** MBW VERTRIEBSGES MBH  
TARPER STR 2  
D-24997 WANDERUP  
GERMANY

DATE: Jul 11, 2002

**SAMPLE DESCRIPTION:**

SIX (6) PIECES OF SUBMITTED SAMPLE SAID TO BE :  
ITEM NAME : 3.5" PLASTIC DUCK.  
LABELLED AGE GROUP : NOT SPECIFIED.  
PACKAGING PROVIDED BY : NO.  
APPLICANT  
COUNTRY OF ORIGIN : CHINA.

\*\*\*\*\*

**TESTS CONDUCTED:**

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

\*\*\*\*\*

**CONCLUSION:**

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLES	EN71-1 : JULY 1998 AND A1 JANUARY 2001 AND A5 NOVEMBER 2000 EXCLUDING CLAUSE 7.1	PASS
	EN71 PART 2 : 1993	PASS
TESTED COMPONENTS OF SUBMITTED SAMPLES	EN71 PART 3 : 1994 AND AMENDMENT A1 : 2000	PASS

\*\*\*\*\*

PREPARED AND CHECKED BY:  
FOR INTERTEK TESTING SERVICES HK LTD.

PAUL K.H. YAO  
GENERAL MANAGER

**Intertek Testing Services Hong Kong Ltd.**  
2/F, Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.  
Tel: (852) 2173 8888 Fax: (852) 2786 1903

PAGE 1 OF 4

Attention is drawn to the terms and conditions printed overleaf.

R-COM-0/1







# Intertek Testing Services Labtest

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of International Wool Secretariat

Members of:  
American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association of Certification Laboratories  
Hong Kong Toys Council

## TEST REPORT

NUMBER: HJ00088880

### TESTS CONDUCTED

#### TESTED COMPONENTS :

- (1) YELLOW PLASTIC.
- (2) ORANGE COATING ON PLASTIC (SAMPLE WEIGHT : 43 mg).
- (3) COATINGS (BLUE & BLACK) ON PLASTIC (SAMPLE WEIGHT : 32 mg).

DATE SAMPLE RECEIVED : JUL 09, 2002

TESTING PERIOD : JUL 09, 2002 TO JUL 10, 2002

\*\*\*\*\*

END OF REPORT



**Intertek Testing Services Hong Kong Ltd.**

2/F, Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.  
Tel: (852) 2173 8888 Fax: (852) 2786 1903

PAGE 4 OF 4

Attention is drawn to the terms and conditions printed overleaf.

R-COM-0/1